
Package Leaflet: Information for the user

50 micrograms
fluticasone propionate
Read all of this leaflet carefully before you start taking 
this medicine. 

In this leaflet: 

1  What Flixotide is and what it is used for

2  Before you use Flixotide
Do not use Flixotide if you are allergic (hypersensitive) to:

Take special care with Flixotide

Taking other medicines

Using Flixotide with food and drink

Pregnancy and breast-feeding

Driving and using machines

3  How to use Flixotide

Using this medicine

 

important that you use it regularly
Adults and Children over 16 years of age

Children (4 to 16 years of age)

Flixotide Evohaler 50 micrograms is not recommended for children 
below 4 years of age.

If you are using high doses of an inhaled steroid for a long time 
you may sometimes need extra steroids for example during 
stressful circumstances such as a road traffic accident or before 
an operation. Your doctor may decide to give you extra steroid 
medicines during this time. 
Patients who have been on high doses of steroids, including 
Flixotide Evohaler for a long time, must not stop taking their 
medicine suddenly without talking to their doctor. Suddenly 
stopping treatment can make you feel unwell and may cause 
symptoms such as vomiting, drowsiness, nausea, headache, 
tiredness, loss of appetite, low blood sugar level and fitting.
Instructions for use

1 

1 

  Using your inhaler

  Testing your inhaler
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Cleaning your Evohaler

If you use more Flixotide than you should 
talk to your doctor as soon as possible

If you forget to use Flixotide

If you stop using Flixotide

4  Possible side effects

If you notice any of the following serious side effects, stop using 
this medicine and talk to your doctor straight away.

Other side effects include:
Very common

Common

Very rare

occur:

Talk to your doctor as soon as possible if:

5  How to store Flixotide

6  Further information
What Flixotide contains

 

What Flixotide Evohaler looks like and contents of the pack 

Marketing Authorisation Holder: 

Manufacturer:

Other formats:

Product name  Flixotide 50 mcg Evohaler
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